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TREATMENT OF HYPERKALAEMIA

Use PF WR5474 Adult Prescription and Monitoring chart for Hyperkalaemia

Patient

Assess [

Hyperkalaemia (K* = 5.5 mmol/L)
Consider initiating treatment if hyperkalaemia suspected and K* unknown

Airway Breathing Circulation Disability Exposure (ABCDE) Approach
Seek expert help if airway; breathing or circulation compromised

( Perform 12-lead ECG + Check Blood Gas )

MILD MODERATE SEVERE

K* 5.5 - 5.9 mmol/L K* 6.0 - 6.4 mmol/L K* = 6.5 mmol/L

Consider cause and if Treatment guided by clinical Emergency treatment
treatment indicated scenario, ECG and rate of rise indicated

Step

Protect the
Heart

Step

Shift K*
into cells

Step

Remove K*
from body

Seek expert help! |a

'

Monitor ECG in high dependency area
Sick patient; K* = 6.5 mmol/L,; acute ECG changes present

Acute ECG changes present (tick if present)?
I_N—O_|_ [ |Peaked T waves [ ] Absent or flattened P waves

[ |Broad QRS [ ]sine wave
[ |Bradycardia [Jvr

YES

Calcium Gluconate IV
Repeat FCG and consider further dose after 5 min if ECG changes persists

L. Insulin-Glucose IV Infusion
50ml Glucose 50% with Actrapid insulin — 10 units
| If pre-treatment Glucose <7 mmoliL, give 10% Glucose @ 50ml/hr for 5 hours

v

[ salbutamol 10-20 mg Nebulised h

Give in severe hyperkalaemia
Consider in moderate hyperkalaemia (assess ECG and rate of rise) )

v

' " ™
Consider Calcium Resonium Then Consider

15g QDS orally or 30g BD rectally Sodium Zirconium Cyclosilicate
plus sodium docusate — 100mg TDS orally L 10g TDS up to 72hrs

e EREEE RN

A

Step

Monitor K*
and Blood
Glucose

Step

Prevention

Consider Dialysis
Seek advice from Renal or ICU team;
| patient transfer may be required

A

-
-

.
" K2 6.5mmol/L

: despite medical
- | MlOnitor serum K*and blood glucose therapy

Consider cause of hyperkalaemia, prevent further rise and recurrence
Stop all nephrotoxic medication including ACE-inhibitors, angiotensin Il receptor
blockers, potassium-sparing diuretics, NSAIDs and consider a low K+ diet

Reference: Treatment of acute hyperkalaemia in adults | The UK Kidney Association

Chart used with kind permission of  LEie bl iEn l Resuscitation Council (UK)

faunded 1958


https://ukkidney.org/health-professionals/guidelines/treatment-acute-hyperkalaemia-adults
https://ukkidney.org/health-professionals/guidelines/treatment-acute-hyperkalaemia-adults

